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RF Exposure Evaluation Report

Application No.: SZCR2106021810AT

Applicant: Shenzhen Chuangwei-RGB Electronics Co., Lid.

Address of Applicant: 13F-16F, Unit A, Skyworth Building, Shennan Road, Nanshan District,
Shenzhen, 518108 China

Manufacturer: HTP (Jiangxi) Optoelectronic Technology Co., Ltd.

Address of Manufacturer:  North Fenghuang Road, Ganzhou Economic Technology Development
Zone, Ganzhou, Jiangxi, China

Factory: HTP (Jiangxi) Optoelectronic Technology Co., Ltd.
Address of Factory: North Fenghuang Road, Ganzhou Economic Technology Development
Zone, Ganzhou, Jiangxi, China

Equipment Under Test (EUT):

Product Name: Projector
Model No.: T1
Trade Mark: SKYWORTH
FCC ID: 2ANM3STYT1K55
Standards: 47 CFR Part 1.1307
47 CFR Part 2.1091
Date of Receipt: 2021-06-25
Date of Test: 2021-07-06 to 2021-07-17
Date of Issue: 2021-08-02
Test Result : PASS*

*

In the configuration tested, the EUT complied with the standards specified above.

o 0

Keny Xu
EMC Laboratory Manager

Unlgas cilsrwisn agread in writing, this documant is ixued Il)' |h¢ ¢¢mwny Mlh}ﬁl?:l 10 ite Ganamal Conditions of Service paintad
croinrbaal, mvailable on reguest of scoesaible 81 hitpo Feww, S08. x and, Tor alacironic In:u-ma: Sacummenis,
susbdoct o Teres and Condmions for Elctronic Docurmsnis a1 [ ug T~ N LS P
Aflmstion i= drawe i0 hae limdlakion of linbdity, |I1l3II1'IHI1|EI'|||.I-IZII'I AN Juils IE[I[II'I issuns -ﬂlrll'lng_["llH'lll'I- ﬁ?ﬁ f @l 1hef -OSouma]
wdvised that information conlasned herson reflacts the Compary’s Tindings at the time- of il Bnlenvemtion canly and within the limits of
ClisnT's instructions, i mny. Tho Company’'s sohs responsibility is o l:|. Clisnt and this documsent does nod sacenorate partios o &
transaction from -axun:l:.lngn all thedr rights and obSgations under the transaction documents. This Jdocumant cannol be reproSuced
except in Tull, without prior writlen approwal of the Company. Any snawsthorized alteration, ro‘;?ury or falsification of the content or
appearance of this document |s. wnlawful and offenders may be prosecuted 1o the fullest axtent of the law. Unloss ofherwise slated the
raswsits shom [ this test report rafer only bo the sampsle(s) tested amd such sample(s) are retained for 30 days onky.

'riu'w;mx..'ullh.dﬁs'a-xn:ﬁ-;afwmﬁmm.m BAB0ST  ©(B6-TSE) 2012053 | (BE-TSS)AETIONM  wwwsgsgroup.somen
| P RN RS EM-108—8 0 WE O S9E0ET @ (BE-TSN)J60N2063 | (RE-TES)2ETIONG  gachinauga.com

Membar of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZCR210602181005

Page: 20f8
2 Version
| Revision Record
‘ Version ‘ Chapter ‘ Date ‘ Modifier ‘ Remark
| 01 | | 2021-08-02 | | Original
| | | | |
| | | | |
| Authorized for issue by: | | |_|

B o

Bill Chen/Project Engineer

’E"Yﬁ' C FV“’

Eric Fu/Reviewer

Unlnas ctherwisn agreed in writing. this mlﬂh! is iM h‘ L] nnrnplny I\#}M:I l¢ |H- General Corsditions of Service painied
cropripal, l“l"“%fﬂuﬂlﬂfmllmiﬂ Lo i and, fod @ lum: NNEMMH
sisbject 1o Terms and Conditions for Electnon it ditis T~ :
mmm i drawn 10 (e HH.llion l.'l! Illbﬂ'yl. IH.!HH'I.{,‘.IIHH ane guns d 2 Foif ckdor o Eum
mdvised thot informntion & ot thes Bima- of ils Hl.ll'ulﬂlloﬁ ol HH‘.I 'hlﬂiln Ihln IIn'IIH.-n!

Clisnt's instructisns, i -ny. TM {:nm ny's lnh r\-l sl H o II.EEIImL wnd this document doss nol sxcenornbe partios t0 &
transaction from -axercising all their righls and ﬂbhg‘! nsi under (ke ranseclion documents. This documand cannot be e

E sxcespt i Tull, without prior writlen lpprm1 of tha Any ] ry or falsification of the content or
P b L 1) i appeearance of Ehls documan Il uﬂllwi'ul and O'I'I"Il'ldrll'l iy b:rrumm-dlnm.lulluluml o law. Unloss odherwise slaied the
resuils Im this test report rafer 'rTbul!hlll (s} te=stnd amd such sample(s) are retained for 30 days onky.

Allentien: Te chack he i'\-'ll'l{l"'llil'i'r testing finmpection reporl & cortificale, pled oo conlach us al W'thh'\.“l : [BE-TEE BT 1443,
of amail: SH Decchackd .\,11‘1 £am

201 | Mot Workshop, M-10. Mdde Sescton, Scence & Technoiogy Park, Shenzhes, China SAB0ST  t (B6-TS5) 26012053 | (B6-TS5) 26710584  www.SQSGroupLCoM.CA
PHE -FH RERTEN-106—8 % NEiW: SAS06T  f (RE-TEE) 012083 f (BE-TES)METIORA  sgmchinaegy com
]

: wlmm ﬁ'

Membar of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZCR210602181005
Page: 30f8

3 Contents

1 COVER PAGE

2 VERSION

3 CONTENTS

4 GENERAL INFORMATION

4.1 GENERAL DESCRIPTION OF EUT
4.2 TESTLOCATION
N T I =SS o Yo | N 72
4.4 DEVIATION FROM STANDARDS. .. cttttuttttttteeetttuteesesteesstaaeeeateteestetretaeteataesestteeseraeerstateesrsaaeesssnnns
4.5 ABNORMALITIES FROM STANDARD CONDITIONS ....cuuuuiiietueeittieeeesteesstaeeeestaeessstaeesesaaessssateesesraeesssannns
4.6 OTHER INFORMATION REQUESTED BY THE CUSTOMER

5 RF EXPOSURE EVALUATION

5.1 RF EXPOSURE COMPLIANCE REQUIREMENT
LT I R N o 1 = N
5.1.2  TESEPIOCEAUIE ...ttt ettt ettt e ettt e e ettt e e e tate e e et aaeeeetaaeeeeeas

4.1.3 EUT RF EXPOSURE EVALUATION

Unlaaa ollsrwisn agread in writing, this documant is I-I-I.lﬁﬂ ﬂ)‘ |h¢ I:'-'{ll'ﬂﬂl'lr *H‘b}ﬂ‘:l 10 itw f-ﬁl'lll" Conditiong of Service painied
crepripal, Available of reSuedl oF Scoamiible a1 hiy --'-"W'IW g, ﬁ ib¢|f¢ﬂ|¢ T\'N'MQE MUMHH
:u!._lut i Terea and Conditions for Ebsctronic Do p 5- gl
Aflmstion i= drawe i0 hae limdlakion of linbdity, |I'I-GIITIHH'|EDMI'I BNE |nSdecin dati! A, il !. IILI I "
mdvisnd tht information contasned haseon rsllacts the Compary's Tindings at the tme of II| -ﬁlmmllm canily and within the limits of
Clisnt's instructisns, i may. Tho Company's sobs responsability is 10 its Clisnt and this documssnt does nmol sacsnornbe partios o o
transaction from -axun:lllnp all their righls and oblsgations under the transaction documents. This documant cannol be reproduced
excespt in Tull, without prior writien approval of the Company. Any unawthorized alterstion, forgery or fabsification of the conbent or
appearance of this document |s. unlawful and offenders may be prosecuted 1o the fullost oxtent of B law, Unloss ciherwise slated the
rnuﬂi lhunmln Iﬁll bnl repart ruhr nnr{bo!hl samesle(s} te-sted amd such Hmpullllm ro'luln-rdmr Hru;n onky. o KT
|. n @ finmphotien repo & oo bRl phand: [BE-THHEMNT 1443

e N 4= d 5
0, e B oy =
A L

s s

: et § :'r|.".\-.,'$-;:'|(H :I

m1wm.n1u.mmm&mmwmmm BABOST  t (B6-TI5) 26012053 | (BE-TSS)26TIONAE  wwwSQSgroup.com.cn
|PH RN REESEM-106—8T 0 B8 R: 599057 | [BE-T58) BON206S | (B6-TES) 267106 sage chinaGe.com

Membar of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.

SGS Shenzhen Branch

4 General Information

Report No.: SZCR210602181005
Page: 4 0f 8

4.1 General Description of EUT

Power supply:

AC 110-240V,50/60Hz, 150W
3.0V DC (1.5V x 2 "AAA" Size Batteries) for remote controller

Cable(s):

AC cable: 145cm unshielded

For BT:

Operation Frequency:

2402MHz to 2480MHz

Bluetooth Version:

V4.2 Dual mode

Modulation Type: GFSK, pi/4DQPSK, 8DPSK
Number of Channels: 79
Channel Spacing: 1MHz

Spectrum Spread Technology: | Frequency Hopping Spread Spectrum(FHSS)

Antenna Type: PIFA
Antenna Gain: 2dBi

For BLE:
Operation Frequency: 2402MHz to 2480MHz
Bluetooth Version: V4.2 Dual mode
Modulation Type: GFSK
Number of Channels: 40
Channel Spacing: 2MHz
Antenna Type: PIFA Antenna
Antenna Gain: 2dBi

For 2.4G WIFI:

Operation Frequency:

2452MHz

Modulation Type:

802.11b: DSSS (CCK, DQPSK, DBPSK);802.11g/n: OFDM (64QAM,
16QAM, QPSK, BPSK)

Number of Channels:

802.11b/g/n(HT20):11:802.11n(HT40):7

Channel Spacing: 5MHz
Antenna Type: PIFA Antenna
Antenna Gain: 2dBi
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4.2 Test Location

4.3

4.4

4.5

4.6

All tests were performed at:

SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

No. 1 Workshop, M-10, Middle section, Science & Technology Park, Shenzhen, Guangdong, China
518057

Telephone: +86 (0) 755 2601 2053 Fax: +86 (0) 755 2671 0594

No tests were sub-contracted.

Test Facility

The test facility is recognized, certified, or accredited by the following organizations:
« A2L A (Certificate No. 3816.01)

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory is accredited by the
American Association for Laboratory Accreditation(A2LA). Certificate No. 3816.01.

- VCCI

The 3m Fully-anechoic chamber for above 1GHz, 10m Semi-anechoic chamber for below 1GHz,
Shielded Room for Mains Port Conducted Interference Measurement and Telecommunication Port
Conducted Interference Measurement of SGS-CSTC Standards Technical Services Co., Ltd. have
been registered in accordance with the Regulations for Voluntary Control Measures with Registration
No.: G-20026, R-14188, C-12383 and T-11153 respectively.

« FCC —Designation Number: CN1178

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
as an accredited testing laboratory.

Designation Number: CN1178. Test Firm Registration Number: 406779.
« Innovation, Science and Economic Development Canada

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
by ISED as an accredited testing laboratory.

CAB identifier: CN0006.
IC#: 4620C.

Deviation from Standards
None.

Abnormalities from Standard Conditions
None.

Other Information Requested by the Customer
None.
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5 RF Exposure Evaluation

5.1 RF Exposure Compliance Requirement

5.1.1 Limits
According to FCC Part1.1310: The criteria listed in the following table shall be used to evaluate the
environment impact of human exposure to radio frequency (RF) radiation as specified in part1.1307(b)
TABLE 1—LIMITS FOR MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Frequency range Elgtcrtéi;} Ttﬁld Masgtrrlgrt}ictifleld Power density Averaging time
(MHz) (vm% ( Nn% (mW/cm2) (minutes)

(A) Limits for Occupational/Controlled Exposures

614 1.63 *(100)
18424 4.80/f *(900/2)

[ Ts R e R e w3 ]

1.0

/300

5
0.3-1.34 614 1.63 *(100) 30
1.34-30 L, B24% 2.19/ *(180/2) 30
F0-300 . 27.5 0.073 0.2 30
F00—1500 e | s e | i 11500 30
1500—100,000 .o | s e | 1.0 30

F= Frequency in MHz

Friis Formula

Friis transmission formula: Pd = (Pout*G)/(4* Pi * R 2)
Where

Pd = power density in mW/cm2

Pout = output power to antenna in mW

G = gain of antenna in linear scale
Pi=3.1416

R = distance between observation point and center of the radiator in cm
Pd id the limit of MPE, 1 mW/cm2 . If we know the maximum gain of the antenna and the total power input to
the antenna, through the calculation, we will know the distance r where the MPE limit is reached.

5.1.2 Test Procedure

Software provided by client enabled the EUT to transmit and receive data at lowest, middle and
highest channel individually.
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4.1.3 EUT RF Exposure Evaluation

Remark:

Two antennas cannot transmit at the same time.

For BT:

Antenna Gain: 2dBi

Antenna Gain: The maximum Gain measured in fully anechoic chamber is 1.58 in linear scale.
Output Power Into Antenna & RF Exposure Evaluation Distance:

Channel | Frequency | Max Conducted | Output Power Power Density Limit | Result
(MHz) Peak Output to Antenna atR=20cm
Power (dBm) (mW) (mW/cm?)
Middle 2441 7.12 5.15 0.0016 1.0 PASS

Note: Refer to report No. SZCR210602181002 for EUT test Max Conducted Peak Output Power value.
The distance r (4th column) calculated from the Fries transmission formula is far greater than 20 cm
separation requirement.

For BLE:

Antenna Gain: 2dBi

Antenna Gain: The maximum Gain measured in fully anechoic chamber is 1.58 in linear scale.
Output Power Into Antenna & RF Exposure Evaluation Distance:

Channel | Frequency | Max Conducted | Output Power Power Density Limit | Result
(MHz) Peak Output to Antenna atR=20cm
Power (dBm) (mW) (mW/cm?)
Middle 2440 5.89 3.88 0.0012 1.0 PASS

Note: Refer to report No. SZCR210602181003 for EUT test Max Conducted Peak Output Power value.
The distance r (4th column) calculated from the Fries transmission formula is far greater than 20 cm
separation requirement.
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For 2.4G WIFI:
Antenna Gain: 2dBi
Antenna Gain: The maximum Gain measured in fully anechoic chamber is 1.58 in linear scale.

Output Power Into Antenna & RF Exposure Evaluation Distance:
For AntennaO:

Channel | Frequency | Max Conducted | Output Power Power Density Limit | Result
(MHz) Peak Output to Antenna atR=20cm
Power (dBm) (mW) (mW/cm?)
Highest 2462 17.96 62.52 0.0197 1.0 PASS

For Antennai:
Channel | Frequency | Max Conducted | Output Power Power Density Limit | Result

(MHz) Peak Output to Antenna atR=20cm
Power (dBm) (mW) (mW/cm?)
Highest 2462 17.40 54.95 0.0173 1.0 PASS

Note: Refer to report No. SZCR210602181004 for EUT test Max Conducted Peak Output Power value.

The distance r (4th column) calculated from the Fries transmission formula is far greater than 20 cm
separation requirement.

- End of the Report -
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